Leucemia Mieldide Cronica

Imatinibe
Imatinibe: 400 mg/dia VO
Ref. (1)

Dasatinibe

Dasatinibe: 70mg VO BID
Dasatinibe: 100mg VO MID
Ref. (2)

Nilotinibe
Nilotinibe: 400mg VO BID
Ref. (3)

Hidroxiuréia
Hidroxiuréia: 40 mg/kg/dia VO
Ref. (4)
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